

適応疾患/乳がん

プロトコール名 **P-M-5 / VNB 療法**

薬剤名・用量	備考	投与方法	投与日	1	2	3	4	5	6	7	8	9	#	#	#	#	#	#	#	#	#	#	#	1	2	3	4	5
① グラニセトンバッグ	30分	点滴静注		↓							↓													↓				
② ビノレルビン 20mg~25mg/m² 生食50mL	全開	静注		↓							↓													↓				
③ デキサート3. 3mg 生食50mL	30分	点滴静注		↓							↓													↓				

* 1コース3週間(2投1休)